Model No.4191D CORDLESS CUTTER 85MM




Model No.4191D CORDLESS CUTTER 85MM

Item Parts No. Description I/C Qty |New/Old| Opt. 1 Opt. 2 Note
001 3435301 BAND B 1
002-1 911146-6 PAN HEAD SCREW M4X25 1
003 858505-2 NAME PLATE 4191D 1
004 629688-3 DC MOTOR 12V 1
C10 (221882-9 SPUR GEAR 15 1
005 416142-4 MOTOR HOUSING 1
006 421198-4 CAP 1 *
006-1 4535574 CAP B S 1
007 242030-7 TANK 1 *
007-1 453556-6 WATER SUPPLY TANK S 1
008-1 911146-6 PAN HEAD SCREW M4X25 1
009 163159-5 TANK HOLDER 1
010 261056-0 RUBBER WASHER 12 1
011 416146-6 CAP 1
012 416186-4 VINYL TUBE 5 1
013 416145-8 NUT 1 *
013-1 416145-8 NUT < 1
014 233024-3 COMPRESSION SPRING 4 1
015 265995-6 TAPPING SCREW 4X18 3 *
015-1 265A48-17 TAPPING SCREW 4X18 0] 3
016 415680-3 LOCK OFF LEVER 1
017 182850-6 HOUSING SET 1
D10 INC. 22
018 423294-4 RUBBER SHEET 1
019 643909-9 BATTERY HOLDER 1
020D_ 193100-4 BATTERY 1234 SET 1 *
020D1 193100-4 BATTERY 1234 SET 0] 1
021 423294-4 RUBBER SHEET 1
022 182850-6 HOUSING SET 1
D10 INC. 17
023 911148-2 PAN HEAD SCREW M4X25 1
024 819080-3 MAKITA LABEL 1
025 266050-7 TAPPING SCREW 4X30 2
026 266050-7 TAPPING SCREW 4X30 1
027 931202-6 HEX. NUT M5 1
028 265995-6 TAPPING SCREW 4X18 3 *
028-1 265A48-7 TAPPING SCREW 4X18 0] 3
029 651891-8 SWITCH V-15-3A6 1
030 931102-0 HEX. NUT M4 1
031 415679-8 SWITCH LEVER 1
032 214027-6 PLANE BEARING 4 1
033 226819-1 GEAR COMPLETE 8-68 1

Please order the parts with part number. Print Date 8/9/2020




Model No.4191D CORDLESS CUTTER 85MM

Item Parts No. Description I/C Qty |New/Old| Opt. 1 Opt. 2 Note
034 253307-5 THIN WASHER 4 1
035 214019-5 PLANE BEARING 4 1
036 961004-6 RETAINING RING S-8 1
037 226448-0 HELICAL GEAR 33 1
038 253215-0 FLAT WASHER 8 1
039 211033-2 BALL BEARING 608LB 1
040 231240-1 COMPRESSION SPRING 7 1
041 268002-4 PIN 5 1
042 152536-6 oo SLPPLY COCK 1

C10 (213014-2 O RING 3 1
043 251899-8 SCREW M5X10 1 *
043-1 2657564 THUMB SCREW M5X10 0} 1
044 251899-8 SCREW M5X10 1 *
044-1 265756-4 THUMB SCREW M5X10 0] 1
045 942101-7 SPRING WASHER 5 1
046 941101-4 FLAT WASHER 5 1
047 168301-3 BASE 1 *
0471 168318-6 BASE X 1
048 951131-7 SPRING PIN 4-40 1
049 941101-4 FLAT WASHER 5 1
050 942101-7 SPRING WASHER 5 1
051 251899-8 SCREW M5X10 1 *
051-1 265756-4 THUMB SCREW M5X10 0 1
052 961011-9 STOP RING E-4 1
053 331483-6 NOZZLE 1
054 254031-3 WOODRUFF KEY 3 1
055 322810-8 SPINDLE 1
056 211061-7 BALL BEARING 6000LLB 1
057 4161474 BLADE CASE 1
058 265995-6 TAPPING SCREW 4X18 3 *
058-1 265A48-7 TAPPING SCREW 4X18 0} 3
059 415677-2 BEARING BOX 1
060 421561-1 PACKING 1
061 163372-5 RETAINER 1
062 224324-2 INNER FLANGE 28 1
063 224177-9 OUTER FLANGE 28 1
064 9299124 u%))(dSZOCKET HEAD BOLT 1
065 344595-6 ANGULAR GUIDE 1
066 268028-6 PIN 5 1
067 344593-0 DEPTH GUIDE 1
068 268004-0 PIN 4 1

Please order the parts with part number.

Print Date 8/9/2020




Model No.4191D CORDLESS CUTTER 85MM

Item Parts No. Description I/C Qty |New/Old| Opt. 1 Opt. 2 Note
069 961017-7 STOP RING E-3 2
070 213026-5 O RING 7 1
071 213605-9 O RING 50 S 1
A01-1 |344532-0 SET PLATE 1 *
A02 414938-7 BATTERY COVER 1
AO03 783202-0 HEX. WRENCH 4 1
AO4A_  |792296-4 DIAMOND WHEEL 80 1 *
A04AT |B-21098 | DIAMENID WHEEL 85MM TIM < |
B02 134821-9 BASE ASS’Y 1

D10 INC. 47,65-69

Please order the parts with part number.

Print Date 8/9/2020




